samanss. FCC RF Test Report Report No. : FG482618J

Software Version: 23.06.1602

FR1 N26(ANTO)

Transmitter Conducted Output Power and ERP, (Gt - Lc)=-3.8dB

Band (iﬁf) Ba(nr\;ll\jlvzi?th Arfen (';nrﬁg) Modulation RB Pco?:ceer(lgéerﬁ) (cliE Sﬁ) E\T/I)D
26 15 5 165300 826.5 DFT-s-OFDM QPSK 1@1 23.28 17.33 0.0541
26 15 5 165300 826.5 DFT-s-OFDM 16 QAM 1@1 22.33 16.38 0.0435
26 15 5 167300 836.5 DFT-s-OFDM QPSK 1@1 23.26 17.31 0.0538
26 15 5 167300 836.5 DFT-s-OFDM 16 QAM 1@1 22.25 16.3 0.0427
26 15 5 169300 846.5 DFT-s-OFDM QPSK 1@1 233 17.35 0.0543
26 15 5 169300 846.5 DFT-s-OFDM 16 QAM 1@1 22.19 16.24 0.0421
26 15 10 165800 829 DFT-s-OFDM QPSK 1@1 23.2 17.25 0.0531
26 15 10 165800 829 DFT-s-OFDM 16 QAM 1@1 22.03 16.08 0.0406
26 15 10 167300 836.5 DFT-s-OFDM QPSK 1@1 23.38 17.43 0.0553
26 15 10 167300 836.5 DFT-s-OFDM 16 QAM 1@1 22.23 16.28 0.0425
26 15 10 168800 844 DFT-s-OFDM QPSK l1@1 23.31 17.36 0.0545
26 15 10 168800 844 DFT-s-OFDM 16 QAM 1@1 22.24 16.29 0.0426
26 15 15 166300 831.5 DFT-s-OFDM QPSK 1@1 23.24 17.29 0.0536
26 15 15 166300 831.5 DFT-s-OFDM 16 QAM 1@1 22.05 16.1 0.0407
26 15 15 167300 836.5 DFT-s-OFDM QPSK 1@1 23.33 17.38 0.0547
26 15 15 167300 836.5 DFT-s-OFDM 16 QAM 1@1 22.43 16.48 0.0445
26 15 15 168300 8415 DFT-s-OFDM QPSK 1@1 23.38 17.43 0.0553
26 15 15 168300 8415 DFT-s-OFDM 16 QAM 1@1 22.27 16.32 0.0429
26 15 20 166800 834 DFT-s-OFDM PI/2 BPSK  50@25 23.41 17.46 0.0557
26 15 20 166800 834 DFT-s-OFDM PI/2 BPSK 1@1 23.54 17.59 0.0574
26 15 20 166800 834 DFT-s-OFDM PI/2 BPSK  1@104 23.06 17.11 0.0514
26 15 20 166800 834 DFT-s-OFDM QPSK 50@25 23.34 17.39 0.0548
26 15 20 166800 834 DFT-s-OFDM QPSK l1@1 23.55 17.6 0.0575
26 15 20 166800 834 DFT-s-OFDM QPSK 1@104 23.09 17.14 0.0518
26 15 20 166800 834 DFT-s-OFDM 16 QAM 50@25 22.37 16.42 0.0439
26 15 20 166800 834 DFT-s-OFDM 16 QAM l1@1 22.56 16.61 0.0458
26 15 20 166800 834 DFT-s-OFDM 16 QAM 1@104 22.33 16.38 0.0435
26 15 20 166800 834 DFT-s-OFDM 64 QAM 50@25 20.88 14.93 0.0311
26 15 20 166800 834 DFT-s-OFDM 64 QAM 1@1 20.72 14.77 0.0300
26 15 20 166800 834 DFT-s-OFDM 64 QAM 1@104 20.41 14.46 0.0279
26 15 20 166800 834 DFT-s-OFDM 256 QAM 50@25 18.79 12.84 0.0192
26 15 20 166800 834 DFT-s-OFDM 256 QAM 1@1 18.89 12.94 0.0197
26 15 20 166800 834 DFT-s-OFDM 256 QAM  1@104 18.55 12.6 0.0182
26 15 20 166800 834 CP-OFDM QPSK 53@26 21.81 15.86 0.0385
26 15 20 166800 834 CP-OFDM QPSK 1@1 21.74 15.79 0.0379
26 15 20 166800 834 CP-OFDM QPSK 1@104 21.54 15.59 0.0362
26 15 20 167300 836.5 DFT-s-OFDM PI/2 BPSK  50@25 23.36 17.41 0.0551
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26 15 20 167300 836.5 DFT-s-OFDM PI/2 BPSK l1@1 23.51 17.56 0.0570
26 15 20 167300 836.5 DFT-s-OFDM PI/2 BPSK  1@104 23.08 17.13 0.0516
26 15 20 167300 836.5 DFT-s-OFDM QPSK 50@25 23.34 17.39 0.0548
26 15 20 167300 836.5 DFT-s-OFDM QPSK l@1 23.54 17.59 0.0574
26 15 20 167300 836.5 DFT-s-OFDM QPSK 1@104 23.04 17.09 0.0512
26 15 20 167300 836.5 DFT-s-OFDM 16 QAM 50@25 22.43 16.48 0.0445
26 15 20 167300 836.5 DFT-s-OFDM 16 QAM 1@1 22.63 16.68 0.0466
26 15 20 167300 836.5 DFT-s-OFDM 16 QAM 1@104 22.32 16.37 0.0434
26 15 20 167300 836.5 DFT-s-OFDM 64 QAM 50@25 20.84 14.89 0.0308
26 15 20 167300 836.5 DFT-s-OFDM 64 QAM 1@1 20.73 14.78 0.0301
26 15 20 167300 836.5 DFT-s-OFDM 64 QAM 1@104 20.41 14.46 0.0279
26 15 20 167300 836.5 DFT-s-OFDM 256 QAM  50@25 18.85 12.9 0.0195
26 15 20 167300 836.5 DFT-s-OFDM 256 QAM 1@1 18.84 12.89 0.0195
26 15 20 167300 836.5 DFT-s-OFDM 256 QAM 1@104 18.51 12.56 0.0180
26 15 20 167300 836.5 CP-OFDM QPSK 53@26 21.81 15.86 0.0385
26 15 20 167300 836.5 CP-OFDM QPSK 1@1 21.71 15.76 0.0377
26 15 20 167300 836.5 CP-OFDM QPSK 1@104 215 15.55 0.0359
26 15 20 167800 839 DFT-s-OFDM PI/2 BPSK  50@25 23.39 17.44 0.0555
26 15 20 167800 839 DFT-s-OFDM PI1/2 BPSK l1@1 23.52 17.57 0.0571
26 15 20 167800 839 DFT-s-OFDM PI/2 BPSK  1@104 23.1 17.15 0.0519
26 15 20 167800 839 DFT-s-OFDM QPSK 50@25 23.36 17.41 0.0551
26 15 20 167800 839 DFT-s-OFDM QPSK 1@1 23.49 17.54 0.0568
26 15 20 167800 839 DFT-s-OFDM QPSK 1@104 23.05 17.1 0.0513
26 15 20 167800 839 DFT-s-OFDM 16 QAM 50@25 22.41 16.46 0.0443
26 15 20 167800 839 DFT-s-OFDM 16 QAM 1@1 22.59 16.64 0.0461
26 15 20 167800 839 DFT-s-OFDM 16 QAM 1@104 223 16.35 0.0432
26 15 20 167800 839 DFT-s-OFDM 64 QAM 50@25 20.88 14.93 0.0311
26 15 20 167800 839 DFT-s-OFDM 64 QAM 1@1 20.74 14.79 0.0301
26 15 20 167800 839 DFT-s-OFDM 64 QAM 1@104 20.42 14.47 0.0280
26 15 20 167800 839 DFT-s-OFDM 256 QAM  50@25 18.8 12.85 0.0193
26 15 20 167800 839 DFT-s-OFDM 256 QAM l1@1 18.91 12.96 0.0198
26 15 20 167800 839 DFT-s-OFDM 256 QAM  1@104 18.58 12.63 0.0183
26 15 20 167800 839 CP-OFDM QPSK 53@26 21.79 15.84 0.0384
26 15 20 167800 839 CP-OFDM QPSK l1@1 21.73 15.78 0.0378
26 15 20 167800 839 CP-OFDM QPSK 1@104 21.52 15.57 0.0361
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Frequency Stability

B'::?d (iﬁf) Ba(n’\ﬁﬂzi;tlth Arfcn (';/:Iig) Modulation RB D?;)/:)ag;)n Verdict Environment
26 15 20 167300 8365 DFT;;gEDM 100@0  0.0055 PASS NV
26 15 20 167300 8365 DFTQ'SP'SEDM 100@0  0.0048 PASS LV
26 15 20 167300 8365 DFTQ'SP'SEDM 100@0  0.0027 PASS HV
26 15 20 167300 8365 DFT;;gEDM 100@0  0.0051 PASS -30°C
26 15 20 167300 836.5 DFT;F;gEDM 100@0  0.0046 PASS 20C
26 15 20 167300 8365 DFT&;S}EDM 100@0  0.0029 PASS -10C
26 15 20 167300 8365 DFT&;S}EDM 100@0  0.0056 PASS e
26 15 20 167300 836.5 DFT;F;gEDM 100@0  0.0065 PASS 10C
26 15 20 167300 836.5 DFT;F;gEDM 100@0  0.0055 PASS 20°C
26 15 20 167300 8365 DFT&;S}EDM 100@0  0.0041 PASS 30C
26 15 20 167300 8365 DFT&;S}EDM 100@0  0.0026 PASS 40°C
26 15 20 167300 836.5 DFT;F;gEDM 100@0 0.0050 PASS 50T
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Peak to Average Ratio

NR SCS Bandwidth Freq . Result Limit .
Band (kH2) (MH2) Arfcn (MHz) Modulation RB (dB) (dB) Verdict
26 15 20 167300 836.5 DFT-s-OFDM PI/2 BPSK 100@0 4.41 13 PASS
26 15 20 167300 836.5 DFT-s-OFDM QPSK 100@0 5.41 13 PASS

N26(20M)_DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH

N26(20M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH
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Occupied Bandwidth
Band (iﬁf) Ba?ﬁﬂ"zi?m QY ('Jﬁ(z]) Medus e = ((l?ll?-lvzv) 26(d|v|Ei|zB)W
26 15 5 167300 836.5 CF(’?‘S;?M 25@0 4.4616 4.819
26 15 5 167300 836.5 - %’;’fﬂ“" 25@0 4.4789 483
26 15 5 167300 836.5 C;%'Z%M 25@0 4.4788 4.822
26 15 5 167300 836.5 gzéogm" 25@0 4.4682 4.781
26 15 10 167300 836.5 CF(’?'S;?M 52@0 9.2722 9.714
26 15 10 167300 836.5 < %’;’fﬂ"" 52@0 9.2874 9.763
26 15 10 167300 836.5 C&%’ZRAM 52@0 9.2896 9.66
26 15 10 167300 836.5 %Eéogm" 52@0 9.2655 9.678
26 15 15 167300 836.5 CF(’?'S;?M 79@0 14.116 14.65
26 15 15 167300 836.5 < %’;’fﬂ"" 79@0 14.108 1473
26 15 15 167300 836.5 C&%’ZRAM 79@0 14.124 147
26 15 15 167300 836.5 %Eéogm" 79@0 14.085 14.64
26 15 20 167300 836.5 CFSSQEM 106@0 18.902 19.74
26 15 20 167300 836.5 < %FA?AM 106@0 18.895 19.59
26 15 20 167300 836.5 C&%FA?AM 106@0 18.896 19.64
26 15 20 167300 836.5 %Eéogm" 106@0 18.804 19.68
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N26(5M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

up
= ign A

Video BW 150.00 kiz' ) Span 10 Mz
Sweep 4.80ms (100 pts)

N26(5M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

ideo BW 150,00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pis)

Total Pover

BV Power

N26(10M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Video BW 300,00 kHz" Span 20 WHz|
Sweep 253 ms (1001 pis)

Total Pover

[Spectrum Anaiyzer 1
(Occupied BW

KEYSIGHT lnout

Mz
000 kHE

N26(5M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

RefLvl Offset

Sps
Sweep 480 ms

Oczupied Bandwidth
4

Scale/Div 10.0 B

Center 836.500 MHz
#Res BW 51,000 kHz

2Matics

Occipied Bandw

Scale/Div 10.0 B

v

N26(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Tideo BW 150.00 kHz" Span 10 M|
Sweep 4.80 ms (1001 pts)

Total Power

N26(10M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Tideo BW 300.00 kHz' Span 20 M|
Sweep 2.53ms (1001 pts)
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N26(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

up
= ign A

Ref Lyl Offset

#Video BW 300.00 kHz* Span 20 Mkz|

Center MHz
[#Res BIW 100.00 kHz Sweep 2.53 ms (1001 pis)|

Ocoupied Bandwidth

N26(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Bideo BW 470,00 kz' Span 30 MKz|

Sweep 1.67 ms (1001 pis)

Total Pover

BV Power

N26(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Bideo BW 470,00 kz' Span 30 MKz|

Sweep 1.67 ms (1001 pis)

Oooupied Bandui

Total Pawer
Tra
xd

gocm?

N26(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

[Spectrum Anaiyzer 1
(Occupied BW

KEYSIGHT lnout

RefLvl Offset

Span
Sweep 253ms

N26(15M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

Scale/Div 10.0 B

SVideo B 4T0.00 kHz' Span 30 Mz,

Sweep 1.67 ms (1001 pts)

Occipied Bandw

Total Power 278 dBm

N26(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

SVideo B 4T0.00 kHz' Span 30 Mz,

Sweep 1.67 ms (1001 pts)
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N26(20M)_CP- N26(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

[Spectrum Anaiyzer 1
(Occupied BW

Adten: 40 ¢ e Afen 4068 Tig:FreaRun  Center Frey.
100 Con jHokd 100/100
12 None

Ref Lyl Offset
Ref Vall 0

Video BW 620,00 kiz' ) Span 40 Mz ) #yiden BW 620.00 kiz* Span 40 Mz
Sweep 127 ms (100 pts) 2 Sweep 1.27 ms (1001 pts)

N26(20M)_CP-OFDM_64 N26(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
Specinum

Adten: 40 ¢ s e E Aten. 408
o 1

Ref Lyl Offset 7.50 dB
Ref Vall Bm

ideo BW 620,00 kHz" Span 40 MHz| ] ideo BW 620,00 kHz" Span 40 Mz,
Sweep 1.27 ms (1001 pis) R Sweep 1.27 ms (1001 pts)
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Conducted Spurious Emissions
NR SCS Bandwidth Freq ; .
Band (kH2) (MHz) Arfcn (MHz) Modulation RB Result Verdict
DFT-s-OFDM
26 15 5 165300 826.5 BPSK 1@0 see graph
26 15 5 165300 826.5 DFT-s-OFDM 1@0 see graph PASS
BPSK
DFT-s-OFDM
26 15 5 165300 826.5 QPSK 1@0 see graph
26 15 5 165300 826.5 DFT-s-OFDM 1@0 see graph PASS
QPSK
DFT-s-OFDM
26 15 5 167300 836.5 BPSK 1@0 see graph
26 15 5 167300 836.5 DFT-s-OFDM 1@0 see graph PASS
BPSK
DFT-s-OFDM
26 15 5 167300 836.5 QPSK 1@0 see graph
26 15 5 167300 836.5 DFT-s-OFDM 1@0 see graph PASS
QPSK
DFT-s-OFDM
26 15 5 169300 846.5 BPSK 1@0 see graph
26 15 5 169300 846.5 DFT-s-OFDM 1@0 see graph PASS
BPSK
DFT-s-OFDM
26 15 5 169300 846.5 QPSK 1@0 see graph
26 15 5 169300 846.5 DFT-s-OFDM 1@0 see graph PASS
QPSK
DFT-s-OFDM
26 15 10 165800 829.0 BPSK 1@0 see graph
26 15 10 165800 829.0 DFTE;SP'S?E DM 1@0 see graph PASS
DFT-s-OFDM
26 15 10 165800 829.0 QPSK 1@0 see graph
26 15 10 165800 829.0 DFT-s-OFDM 1@0 see graph PASS
QPSK
DFT-s-OFDM
26 15 10 167300 836.5 BPSK 1l@0 see graph
26 15 10 167300 836.5 DFT-s-OFDM 1@0 see graph PASS
BPSK
DFT-s-OFDM
26 15 10 167300 836.5 QPSK 1@0 see graph
26 15 10 167300 836.5 DFT-s-OFDM 1@0 see graph PASS
QPSK
DFT-s-OFDM
26 15 10 168800 844.0 BPSK 1@0 see graph
26 15 10 168800 844.0 DFT-s-OFDM 1@0 see graph PASS
BPSK
DFT-s-OFDM
26 15 10 168800 844.0 QPSK 1@0 see graph
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26 15 10 168800 844.0 DFT-s-OFDM 1@0 see graph PASS
QPSK
DFT-s-OFDM
26 15 20 166800 834.0 BPSK 1@0 see graph
26 15 20 166800 834.0 DFTéf;SOE OM 1@0 see graph PASS
DFT-s-OFDM
26 15 20 166800 834.0 QPSK 1@0 see graph
26 15 20 166800 834.0 DFT-s-OFDM 1@0 see graph PASS
QPSK
26 15 20 167300 836.5 DFT-s-OFDM 1@0 see graph
BPSK
26 15 20 167300 836.5 DRI s oM 1@0 see graph PASS
DFT-s-OFDM
26 15 20 167300 836.5 QPSK 1@0 see graph
26 15 20 167300 836.5 DFT-s-OFDM 1@0 see graph PASS
QPSK
26 15 20 167800 839.0 DFT-s-OFDM 1@0 see graph
BPSK
26 15 20 167800 839.0 DFT;;SE OM 1@0 see graph PASS
DFT-s-OFDM
26 15 20 167800 839.0 QPSK 1@0 see graph
26 15 20 167800 839.0 DFT-s-OFDM 1@0 see graph PASS
QPSK
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N26(5M)_DFT-s- N26(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

ten: 40 65 g Typa: Power (R
g Hokd 100100
Trg Free Run

whien 408 g Type. Pone [RMS
IHokd 100100
Tii: Free Fun

Ref Lyl Offset 7.50 dB
Ref Level 30.00 dBm

RefLvi Offset 7.50 B
Ref Level 30.00 dBm

Video BW 3.0 MHz' Video BW 3.0 MHz*

Function Funclion Ve Funclion i Function Ve

N26(5M)_DFT-s- N26(5M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Mid_CH OFDM_QPSK_Edge 1RB_Left_Mid_CH

g Type: Power (WS

Al 4008
oy 100100

Ref Lyl Offset 7.50 dB

RefLvi Offset 7.50 B
Ref Level 30.00 dBm

Ref Level 30.00 dBm

Video BW 3.0 MHZ'

Start 30 MHz Video BW 3.0 MHE'

5 Markar Table v

Function Funclion Ve
dBm

Mode Trace Scale Funclion Function Ve

B

N26(5M)_DFT-s- N26(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_High_CH OFDM_QPSK_Edge_1RB_Left_High_CH

KEYSIGHT |"l“'|‘ G
up an
RT ==y Fraq Rt It

ras)
I

RefLvi Offset 7.50 B
Ref Level 30.

Ref Lyl Offset 7.50 dB

vel 30,00 dBm

Video BW 3.0 MKz Stop 8.490 GHz| Start 30 Mz

Video BW 3.0 MHZ' Stop 8,490 GHz
‘Sweep 16.0 ms (40001 pis) #Res BW 1.0 MHz

(40001 pts)
5 Marker Table v
Function Function Width Function Vaiue Mode Trace Scake Function Vaue

)

Sporton International Inc. (ShenZhen) Page Number 1 A4-11 of 18
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AT9



SPORTON LAB.

FCC RF Test Report

Report No. : FG482618J

N26(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_ Low_CH

g Typs: Power (RMS)
Au|Hokd: 100100
Trg Free Run

Video BW 3.0 MHz'

Function Function Widih
dBm

Funclion Ve

N26(10M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Mid_CH

#alten: 408 Ay Type: Powser wmg\

oy 100100

0l

R .50
Ref Level 30.00 dBm 6 dBm|

Video BW 3.0 MHZ'

Function Function Widih Funclion Ve

N26(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_High_CH

Ay Type: Powser mg\_
Ao Hokt 100100
Tg: Free Run

Ref Lyl Offset 7.50 dB
Ref Level 30.00 dBm

Video BW 3.0 MHZ'

Function Function Width

N26(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Start 30 MHz Video BW 3.0 MHz"

Funclion Funclion Widh
dBm
@B

Function Ve

N26(10M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left_Mid_CH

[Spectrum Anaiyzer 1
Swept SA

KEYSIGHT It R
BT e ot

Start 30 MHz
#Res BWW 1.0 MHz

5 Markar Table v

Video BW 3.0 MHE'

Mode Tiace Scake
N1 1
L T

Funclion Widh Function Ve

RSO

N26(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High_CH

Wil A0 P g Typ: P (R
AglHokd 1001100

Tii: Free Fun

RefLvi Offset 7.50 B
Ref Level 30.00 dBm

Start 30 MHz
#Res BW 1.0 MHz

Video BW 3.0 MHZ'

5 Marker Table v

Mode Trace Scake Function
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N26(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

g Typs: Power (RMS)
Au|Hokd: 100100
Trg Free Run

6 dBm|

Video BW 3.0 MHz'

Function
dBm

Function Widih Funclion Ve

N26(20M)_DFT-s-
OFDM_BPSK_Edge 1RB_Left_Mid_CH

#alten: 408 Ay Type: Powser wmg\

oy 100100

0l

R .50
Ref Level 30.00 dBm 6 dBm|

Video BW 3.0 MHZ'

Function Function Widih Funclion Ve

N26(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_High_CH

Ay Type: Powser mg\_
Ao Hokt 100100
Tg: Free Run

Ref Lyl Offset 7.50 dB
Ref Level 30.00 dBm

Video BW 3.0 MHZ'

Function

Function Width

N26(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Video BW 3.0 MHz"

Funclion
dBm
dEm

Funclion Widh Function Ve

N26(20M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left_Mid_CH

[Spectrum Anaiyzer 1
Swept SA

KEYSIGHT It R
BT e ot

Start 30 MHz
#Res BWW 1.0 MHz

5 Markar Table v

Video BW 3.0 MHE'

Mode Tiace Scake
N1 1
L T

Funclion Widh Function Ve

RSOk

N26(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_High_CH

Wil A0 P g Typ: P (R
AglHokd 1001100

Tii: Free Fun

RefLvi Offset 7.50 B
Ref Level 30.00 dBm

Start 30 MHz
#Res BW 1.0 MHz

Video BW 3.0 MHZ'

5 Marker Table v

Mode Trace Scake Function
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Conducted Band Edge

NR SCS Bandwidth Freq

Band (kH2) (MHz) Arfcn (MHz) Modulation RB Result Verdict

26 15 5 165300 826.5 DFT-s-OFDM 1@0 see graph PASS
BPSK

26 15 5 165300 826.5 DFT-s-OFDM 1@0 see graph PASS
QPSK

26 15 5 165300 826.5 DR oM 25@0 see graph PASS

26 15 5 165300 826.5 DFT-s-OFDM 25@0 see graph PASS
QPSK

26 15 5 169300 846.5 DFT;;SE OM 1@24 see graph PASS

26 15 5 169300 846.5 DFT-s-OFDM 1@24 see graph PASS
QPSK

26 15 5 169300 846.5 DRt s oM 25@0 see graph PASS

26 15 5 169300 846.5 DFT-s-OFDM 25@0 see graph PASS
QPSK

26 15 10 165800 829.0 DFT;;SE OM 1@0 see graph PASS

26 15 10 165800 829.0 DFT-s-OFDM 1@0 see graph PASS
QPSK

26 15 10 165800 829.0 DFTs oroM 50@0 see graph PASS

26 15 10 165800 829.0 DFTéSF;gE DM 50@0 see graph PASS

26 15 10 168800 844.0 Ralnee 1@51 see graph PASS

26 15 10 168800 844.0 DFT-s-OFDM 1@51 see graph PASS
QPSK

26 15 10 168800 844.0 DFTE;SP'SE DM 50@0 see graph PASS

26 15 10 168800 844.0 DFTéSF;gE DM 50@0 see graph PASS

26 15 20 166800 834.0 Ralnee 1@0 see graph PASS

26 15 20 166800 834.0 DFT-s-OFDM 1@0 see graph PASS
QPSK

26 15 20 166800 834.0 DFTE;SP'SO; PM " 100@0 see graph PASS

26 15 20 166800 834.0 DFT;P'SE PM 100@0 see graph PASS

26 15 20 167800 839.0 PP M 10105 see graph PASS

26 15 20 167800 839.0 DFT(';;(S)EDM 1@105 see graph PASS

26 15 20 167800 839.0 DFTE;SP'SO; PM 100@0 see graph PASS

26 15 20 167800 839.0 DFT;P'SE PM 100@0 see graph PASS
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N26(5M)_DFT-s- N26(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

Specirum Anaiyzer 1

‘Spurious Emissions

KEYSIGHT it Aen 408
Cor

Ref Lyl Offset i RefLvl Offset
Scale/Div 10.0 48 Ref Valu 3

Start §15.000 MKz i 0 Start §15.000 MKz
4 Range Tatle 44 Rang

Weasure Trace
Trace Type

N26(5M)_DFT-s- N26(5M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

Specirum Anaiyzer 1

‘Spurious Emissions

Adten: 408 g KEYSIGHT lnout
Off

Stop 820.000 MHz| ‘Stop 520,000 MHz|

Measure Trase T Measure Trace At
Tr

N26(5M)_DFT-s- N26(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

Adten: 40 ¢

ange Graph
Scale/Div 10.0 48

Start 844,000 MHz ‘Stop 860,000 MHz

4 Range Tabls

Measure Trace At
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N26(5M) DFT-s-
OFDM_BPSK_Outer_Full_High_CH

Low

Ref Lyl Offset
Ref Value 3

Start 644,000 Mz
4 Range Tatle

Weas
Trace Type

N26(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

Adten: 40 ¢

Stop 834.000 MHz|

Measure Trase

N26(10M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

ange Graph
Scale/Div 10.0 48

Start 815,000 MHz

Stop 834.000 MHz|

4 Range Tabls

Measure Trase

N26(5M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

Specirum Anaiyzer 1

‘Spurious Emissions

KEYSIGHT it Aen 408
Cor

Tig: Fres fum
off

RefLvl Offset
Ref Vall

‘Stop §60.000 MHz

b

N26(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

[Spectrum Anaiyzer 1
Sputous Emissions
KEYSIGHT It

Trig: Frea Raun
off

Stop £34.000 MHz

Measure Trace At

N26(10M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

Stop £34.000 MHz

Measure Trace At
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N26(10M)_DFT-s- N26(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High CH OFDM_QPSK_Edge_1RB_Right_High CH

Specirum Anaiyzer 1

‘Spurious Emissions

KEYSIGHT inut @ TigFresRun
upy e of

Genr Frag
p Com jHold 100/100
I &5 o Radh St Nons

Adten: 40 ¢

Ref Lyl Offset
Scale/Div 10.0 48 Ref Vall ]

Start §39.000 Mz

4 Range Tatle v

N26(10M)_DFT-s- N26(10M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Specirum Anaiyzer 1

‘Spurious Emissions

KEYSIGHT inut E @  [TaFres fum
upy of

et RT o

Froq k- Int

Ref Lyl Offset 7.50 dB i Ref Lvi Offset 7.50 B
Scale/Div 10.0 48 Ref Vall Bm ScaleiOv 10.0 B Ref Valus 3

Stop 860.000 MHz| ‘Stop 860,000 Mz

Measure Trase T Measure Trace At

N26(20M)_DFT-s- N26(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH OFDM_QPSK_Edge_1RB_Left_Low_CH

an
Froq k- Int

Scale/Div 10.0 48

Start 815,000 MHz Stop $44.000 MHz Start $15.000 MKz Stop 844,000 MHz

40 Range Teble ' 4 Ranga Table v

T Measure Trace
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N26(20M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

Scale/Div 10.0 48

Start §15.000 MKz Stop 844.000 MHz

4 Range Tatle

Weasure Trace
Trace Type

N26(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH

Adten: 40 ¢

Stop 860000 MHz

Measure Trase T
Tr

N26(20M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

ange Graph
Scale/Div 10.0 48

| Start 820,000 MHz
40 Range Tabls

N26(20M) DFT-s-
OFDM_QPSK_Outer_Full_Low CH

[Spectrum Anaiyzer 1
Emissions

‘Spurious
KEYSIGHT it Aten 408 [Trig: s fum
off

RefLvl Offset
Ref Vall

Start §15.000 MKz ‘Stop 844.000 MHz
44 Rang

N26(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Right_High CH
(Specirum Anaiyzer 1

Sputous Emissions
KEYSIGHT It

‘Stop 860,000 MHz

Measure Trace At

N26(20M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

Start £20.000 MKz ‘Stop 860,000 MHz
AN R

Measure Trace At

90?0
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Software Version: 23.06.1602

FR1 N66(ANTO)

Transmitter Conducted Output Power and EIRP, (Gt - Lc)=-2.5dB

Band (iﬁf) Ba(nr\;ll\jlvzi?th Arfen (';nrﬁg) Modulation RB Pct:)?n?edr%glt?,erg) (5:;5) E({AF;;D
66 15 5 342500 17125 DFT-s-OFDM QPSK @1 23.48 20.98 0.1253
66 15 5 342500 17125 DFT-s-OFDM 16 QAM @1 22.42 19.92 0.0982
66 15 5 349000 1745 DFT-s-OFDM QPSK l@1 23.09 20.59 0.1146
66 15 5 349000 1745 DFT-s-OFDM 16 QAM @1 22.17 19.67 0.0927
66 15 5 355500 1777.5 DFT-s-OFDM QPSK @1 23.33 20.83 0.1211
66 15 5 355500 17775 DFT-s-OFDM 16 QAM @1 22.5 20 0.1000
66 15 10 343000 1715 DFT-s-OFDM QPSK l@1 23.48 20.98 0.1253
66 15 10 343000 1715 DFT-s-OFDM 16 QAM l@1 22.45 19.95 0.0989
66 15 10 349000 1745 DFT-s-OFDM QPSK l@1 22.97 20.47 0.1114
66 15 10 349000 1745 DFT-s-OFDM 16 QAM l@1 22.11 19.61 0.0914
66 15 10 355000 1775 DFT-s-OFDM QPSK l@1 23.44 20.94 0.1242
66 15 10 355000 1775 DFT-s-OFDM 16 QAM l@1 22.54 20.04 0.1009
66 15 15 343500 17175 DFT-s-OFDM QPSK l@1 23.51 21.01 0.1262
66 15 15 343500 17175 DFT-s-OFDM 16 QAM l@1 22.47 19.97 0.0993
66 15 15 349000 1745 DFT-s-OFDM QPSK l@1 22.9 20.4 0.1096
66 15 15 349000 1745 DFT-s-OFDM 16 QAM l@1 22.01 19.51 0.0893
66 15 15 354500 1772.5 DFT-s-OFDM QPSK l@1 23.43 20.93 0.1239
66 15 15 354500 1772.5 DFT-s-OFDM 16 QAM l@1 22.73 20.23 0.1054
66 15 20 344000 1720 DFT-s-OFDM QPSK 1@1 23.49 20.99 0.1256
66 15 20 344000 1720 DFT-s-OFDM 16 QAM 1@1 22.47 19.97 0.0993
66 15 20 349000 1745 DFT-s-OFDM QPSK l@1 22.83 20.33 0.1079
66 15 20 349000 1745 DFT-s-OFDM 16 QAM l@1 22.02 19.52 0.0895
66 15 20 354000 1770 DFT-s-OFDM QPSK @1 23.44 20.94 0.1242
66 15 20 354000 1770 DFT-s-OFDM 16 QAM 1@1 22.78 20.28 0.1067
66 15 25 344500 1722.5 DFT-s-OFDM QPSK 1@1 23.12 20.62 0.1153
66 15 25 344500 1722.5 DFT-s-OFDM 16 QAM 1@1 22.26 19.76 0.0946
66 15 25 349000 1745 DFT-s-OFDM QPSK 1@1 22.74 20.24 0.1057
66 15 25 349000 1745 DFT-s-OFDM 16 QAM l@1 21.82 19.32 0.0855
66 15 25 353500 1767.5 DFT-s-OFDM QPSK 1@1 23.47 20.97 0.1250
66 15 25 353500 1767.5 DFT-s-OFDM 16 QAM 1@1 22.54 20.04 0.1009
66 15 30 345000 1725 DFT-s-OFDM QPSK 1@1 23.4 20.9 0.1230
66 15 30 345000 1725 DFT-s-OFDM 16 QAM 1@1 22.38 19.88 0.0973
66 15 30 349000 1745 DFT-s-OFDM QPSK @1 22.74 20.24 0.1057
66 15 30 349000 1745 DFT-s-OFDM 16 QAM @1 21.84 19.34 0.0859
66 15 30 353000 1765 DFT-s-OFDM QPSK 1@1 23.3 20.8 0.1202
66 15 30 353000 1765 DFT-s-OFDM 16 QAM @1 22.44 19.94 0.0986
66 15 35 345500 1727.5 DFT-s-OFDM QPSK @1 23.38 20.88 0.1225
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66 15 35 345500 1727.5 DFT-s-OFDM 16 QAM 1@1 22.35 19.85 0.0966
66 15 35 349000 1745 DFT-s-OFDM QPSK 1@1 22.59 20.09 0.1021
66 15 35 349000 1745 DFT-s-OFDM 16 QAM 1@1 21.82 19.32 0.0855
66 15 35 352500 1762.5 DFT-s-OFDM QPSK 1@1 23.08 20.58 0.1143
66 15 35 352500 1762.5 DFT-s-OFDM 16 QAM @1 22.15 19.65 0.0923
66 15 40 346000 1730 DFT-s-OFDM QPSK @1 23.38 20.88 0.1225
66 15 40 346000 1730 DFT-s-OFDM 16 QAM @1 22.33 19.83 0.0962
66 15 40 349000 1745 DFT-s-OFDM QPSK @1 22.88 20.38 0.1091
66 15 40 349000 1745 DFT-s-OFDM 16 QAM @1 21.89 19.39 0.0869
66 15 40 352000 1760 DFT-s-OFDM QPSK @1 2291 20.41 0.1099
66 15 40 352000 1760 DFT-s-OFDM 16 QAM l@1 21.99 19.49 0.0889
66 15 45 346500 1732.5 DFT-s-OFDM PI/2 BPSK  120@60 22.95 20.45 0.1109
66 15 45 346500 1732.5 DFT-s-OFDM PI1/2 BPSK l@1 23.36 20.86 0.1219
66 15 45 346500 1732.5 DFT-s-OFDM P1/2 BPSK  1@240 23.43 20.93 0.1239
66 15 45 346500 1732.5 DFT-s-OFDM QPSK 120@60 22.97 20.47 0.1114
66 15 45 346500 1732.5 DFT-s-OFDM QPSK l@1 23.34 20.84 0.1213
66 15 45 346500 1732.5 DFT-s-OFDM QPSK 1@240 23.44 20.94 0.1242
66 15 45 346500 17325 DFT-s-OFDM 16 QAM  120@60 22.07 19.57 0.0906
66 15 45 346500 1732.5 DFT-s-OFDM 16 QAM l@1 22.54 20.04 0.1009
66 15 45 346500 1732.5 DFT-s-OFDM 16 QAM 1@240 22.71 20.21 0.1050
66 15 45 346500 17325 DFT-s-OFDM 64 QAM  120@60 20.58 18.08 0.0643
66 15 45 346500 1732.5 DFT-s-OFDM 64 QAM l@1 20.64 18.14 0.0652
66 15 45 346500 17325 DFT-s-OFDM 64 QAM 1@240 20.89 18.39 0.0690
66 15 45 346500 17325 DFT-s-OFDM 256 QAM  120@60 18.56 16.06 0.0404
66 15 45 346500 17325 DFT-s-OFDM 256 QAM l@1 18.83 16.33 0.0430
66 15 45 346500 17325 DFT-s-OFDM 256 QAM 1@240 19.05 16.55 0.0452
66 15 45 346500 17325 CP-OFDM QPSK 121@60 21.58 19.08 0.0809
66 15 45 346500 17325 CP-OFDM QPSK 1@1 21.99 19.49 0.0889
66 15 45 346500 1732.5 CP-OFDM QPSK 1@240 22.09 19.59 0.0910
66 15 45 349000 1745 DFT-s-OFDM PI/2 BPSK  120@60 23.25 20.75 0.1189
66 15 45 349000 1745 DFT-s-OFDM PI1/2 BPSK l@1 22.84 20.34 0.1081
66 15 45 349000 1745 DFT-s-OFDM PI/2 BPSK  1@240 23.44 20.94 0.1242
66 15 45 349000 1745 DFT-s-OFDM QPSK 120@60 23.23 20.73 0.1183
66 15 45 349000 1745 DFT-s-OFDM QPSK l@1 22.78 20.28 0.1067
66 15 45 349000 1745 DFT-s-OFDM QPSK 1@240 23.52 21.02 0.1265
66 15 45 349000 1745 DFT-s-OFDM 16 QAM 120@60 22.4 19.9 0.0977
66 15 45 349000 1745 DFT-s-OFDM 16 QAM l@1 22.14 19.64 0.0920
66 15 45 349000 1745 DFT-s-OFDM 16 QAM 1@240 22.96 20.46 0.1112
66 15 45 349000 1745 DFT-s-OFDM 64 QAM 120@60 20.9 18.4 0.0692
66 15 45 349000 1745 DFT-s-OFDM 64 QAM l@1 20.26 17.76 0.0597
66 15 45 349000 1745 DFT-s-OFDM 64 QAM 1@240 21.11 18.61 0.0726
66 15 45 349000 1745 DFT-s-OFDM 256 QAM  120@60 18.9 16.4 0.0437
66 15 45 349000 1745 DFT-s-OFDM 256 QAM @1 18.52 16.02 0.0400
66 15 45 349000 1745 DFT-s-OFDM 256 QAM 1@240 19.32 16.82 0.0481
66 15 45 349000 1745 CP-OFDM QPSK 121@60 21.91 19.41 0.0873
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66 15 45 349000 1745 CP-OFDM QPSK 1@1 21.45 18.95 0.0785
66 15 45 349000 1745 CP-OFDM QPSK 1@240 223 19.8 0.0955
66 15 45 351500 1757.5 DFT-s-OFDM PI/2 BPSK 120@60 23.45 20.95 0.1245
66 15 45 351500 1757.5 DFT-s-OFDM PI/2 BPSK 1@1 22.74 20.24 0.1057
66 15 45 351500 1757.5 DFT-s-OFDM PI/2 BPSK  1@240 23.32 20.82 0.1208
66 15 45 351500 1757.5 DFT-s-OFDM QPSK 120@60 23.42 20.92 0.1236
66 15 45 351500 1757.5 DFT-s-OFDM QPSK @1 22.76 20.26 0.1062
66 15 45 351500 1757.5 DFT-s-OFDM QPSK 1@240 23.41 20.91 0.1233
66 15 45 351500 1757.5 DFT-s-OFDM 16 QAM 120@60 22.78 20.28 0.1067
66 15 45 351500 1757.5 DFT-s-OFDM 16 QAM @1 22.14 19.64 0.0920
66 15 45 351500 1757.5 DFT-s-OFDM 16 QAM 1@240 22.65 20.15 0.1035
66 15 45 351500 1757.5 DFT-s-OFDM 64 QAM 120@60 21.29 18.79 0.0757
66 15 45 351500 1757.5 DFT-s-OFDM 64 QAM l@1 20.3 17.8 0.0603
66 15 45 351500 1757.5 DFT-s-OFDM 64 QAM 1@240 20.85 18.35 0.0684
66 15 45 351500 1757.5 DFT-s-OFDM 256 QAM  120@60 19.26 16.76 0.0474
66 15 45 351500 1757.5 DFT-s-OFDM 256 QAM l@1 18.45 15.95 0.0394
66 15 45 351500 1757.5 DFT-s-OFDM 256 QAM 1@240 19.03 16.53 0.0450
66 15 45 351500 1757.5 CP-OFDM QPSK 121@60 22.28 19.78 0.0951
66 15 45 351500 1757.5 CP-OFDM QPSK l@1 21.45 18.95 0.0785
66 15 45 351500 1757.5 CP-OFDM QPSK 1@240 22.03 19.53 0.0897
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Frequency Stability

B'::?d (iﬁf) Ba(n’\ﬁﬂzi;tlth Arfcn (';/:Iig) Modulation RB D?;)/:)ag;)n Verdict Environment
66 15 20 349000  1745.0 DFT&;?}EDM 100@0  0.0070 PASS NV
66 15 20 349000  1745.0 DFTQ'SP'SEDM 100@0  0.0046 PASS LV
66 15 20 349000  1745.0 DFTQ'SP'SEDM 100@0  0.0043 PASS HV
66 15 20 340000  1745.0 DFT&;?}EDM 100@0  0.0049 PASS e
66 15 20 349000  1745.0 DFT;F;gEDM 100@0  0.0034 PASS 20C
66 15 20 349000  1745.0 DFT;P'SEDM 100@0  0.0070 PASS -10C
66 15 20 349000  1745.0 DFT;P'SEDM 100@0  0.0041 PASS e
66 15 20 349000  1745.0 DFT;F;gEDM 100@0  0.0057 PASS 10C
66 15 20 349000  1745.0 DFT;F;gEDM 100@0  0.0070 PASS 20°C
66 15 20 349000  1745.0 DFT;P'SEDM 100@0  0.0050 PASS 30C
66 15 20 349000  1745.0 DFT;P'SEDM 100@0  0.0061 PASS 40°C
66 15 20 349000  1745.0 DFT;F;gEDM 100@0 0.0069 PASS 50T
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Peak to Average Ratio

NR SCS Bandwidth Freq . Result Limit .
Band (kH2) (MH2) Arfcn (MHz) Modulation RB (dB) (dB) Verdict
DFT-s-OFDM
66 15 20 349000 1745.0 PI/2 BPSK 100@0 4.24 13 PASS
66 15 20 349000 1745.0 DFTéSP'gE OM 100@0 5.19 13 PASS

N66(20M) DFT-s-OFDM_PI_2-
BPSK_Outer_Full_Mid_CH

N66(20M)_DFT-s-
OFDM_QPSK_Outer_Full_Mid_CH
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Occupied Bandwidth
Band (iﬁf) Ba?ﬁﬂvzi?th QY ('Jﬁ(z]) Medus e = ((l?ll?-lvzv) 26(d|v|Ei|zB)W
66 15 5 349000 1745.0 cz-ggEM 25@0 4.4586 4.83
66 15 5 349000 1745.0 - %’Z’iﬂ“" 25@0 4.4694 4.753
66 15 5 349000 1745.0 <& %’Z’iﬂ“" 25@0 4.4773 4.782
66 15 5 349000 1745.0 (;';’éOQFEM 25@0 4.4631 4.805
66 15 10 349000 1745.0 CF(SS;? M 52@0 9.2676 9.686
66 15 10 349000 1745.0 < %’RIM 52@0 9.264 9.715
66 15 10 349000 1745.0 & %’RIM 52@0 9.2788 9.677
66 15 10 349000 1745.0 %Eéogm" 52@0 9.2466 9.715
66 15 15 349000 1745.0 CF(SS;? M 79@0 14.106 14.84
66 15 15 349000 1745.0 < %’RIM 79@0 14.003 14.75
66 15 15 349000 1745.0 < %’RIM 79@0 14.128 14.69
66 15 15 349000 1745.0 %Eéogm" 79@0 14.072 14.67
66 15 20 349000 1745.0 CFSSEE M 106@0 18.913 19.71
66 15 20 349000 1745.0 < %FA?AM 106@0 18.913 19.71
66 15 20 349000 1745.0 < %FA?AM 106@0 18.93 196
66 15 20 349000 1745.0 %Eéogm" 106@0 18.902 19.7
66 15 25 349000 1745.0 CFSSEE M 133@0 23.719 24.64
66 15 25 349000 1745.0 < %FAE“’AM 133@0 23.755 24.76
66 15 25 349000 1745.0 < %FA?AM 133@0 23.701 24.67
66 15 25 349000 1745.0 %Eéogm" 133@0 23.707 24.65
66 15 30 349000 1745.0 CFSSEEM 160@0 2859 29.61
66 15 30 349000 1745.0 < %FA?AM 160@0 28.561 29.57
66 15 30 349000 1745.0 < %FA?AM 160@0 28.582 29.57
66 15 30 349000 1745.0 %Eéogm" 160@0 28.54 29.55
66 15 35 349000 1745.0 CFSSEEM 188@0 33.606 34.81
66 15 35 349000 1745.0 < %’RIM 188@0 33.544 34.72
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samanss. FCC RF Test Report Report No. : FG482618J
66 15 35 349000 1745.0 C;%Z?AM 188@0 33.56 34.78
66 15 35 349000 1745.0 %EéOQFAD&A 188@0 33.545 34.83
66 15 40 349000 1745.0 CPQ-S;[?M 216@0 38.526 39.86
66 15 40 349000 1745.0 CE;OQIZ?AM 216@0 38.528 39.87
66 15 40 349000 1745.0 C;%Z?AM 216@0 38.594 39.94
66 15 40 349000 1745.0 %EéOQFAD&A 216@0 38.56 39.85
66 15 45 349000 1745.0 CF(SS;?M 242@0 43.196 44.7
66 15 45 349000 1745.0 CE%;?AM 242@0 43.26 44.67
66 15 45 349000 1745.0 C&%FA?AM 242@0 43.132 4471
66 15 45 349000 1745.0 gEéOQFAD,\'XI 242@0 43.173 44.63
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samanss. FCC RF Test Report Report No. : FG482618J

N66(5M)_CP- N66(5M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer 1

Ocaipied W

KEYSIGHT it @ TigFresRun
Cor off

up
= ign A

jHokd 100/100
(=3

Ref Lyl Offset

Video BW 150.00 kiz' ) Span 10 Mz GHz I S
Sweep 4.80ms (100 pts) 2 000 khz Sweep 4.80ms

¥

Oczupied Bandwidth
4

N66(5M)_CP-OFDM_64 N66(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
Specinum

Trig:Frea Fun e Frag: 17450
off jHokd 100/100
Rad) ]

Scale/Div 10.0 B

ideo BW 150,00 kHz" Span 10 MHz| (Center 1.745000 GHz Sideo BW 150.00 kHz" Span 10MHz
Sweep 4.80 ms (1001 pis) #Res BW 51.000 kHz Sweep 4 80 ms (1001 pts)

2Matics

Occipied Bandw
Total Pawer : Total Power

BV Power

N66(10M)_CP- N66(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

e Frag: 17450
i

k. 100100

Center 174500 Gz Video BW 300,00 kHz" Span 20 WHz| Sideo BW 300.00 kHz"
Sweep 253 ms (1001 pis) Sweep 2.53ms (1001 pts)

Span 20 Mz,

Occipied Bandw
Total Pawer

Sporton International Inc. (ShenZhen) Page Number : A5-8 of 23
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SPORTON LAB.

FCC RF Test Report

Report No. : FG482618J

N66(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

up
= ign A

Ref Lyl Offset
Ref Value 3

Center 174500 GHz
#Res BIW 100.00 kHz

#Video BW 300.00 kHz* Span 20 Mkz|

Sweep 2.53ms (100 pts)

Ocoupied Bandwidth

N66(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Bideo BW 470,00 kz' Span 30 MKz|

Sweep 1.67 ms (1001 pis)

Total Pover

BV Power

N66(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Bideo BW 470,00 kz' Span 30 MKz|

Sweep 1.67 ms (1001 pis)

Oooupied Bandui

Total Pawer
Tra
xd

goCm?

[Spectrum Anaiyzer 1
(Occupied BW
KEYSIGHT It

Scale/Div 10.0 B

N66(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Tig: Fres fum
off

jHokd 100/100
(=3

Ref Lyl Offset

Span
Sweep 253ms

N66(15M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

e Frag: 17450
jHokd 100/100
Rad) ]

Trig: Frea Raun
off

SVideo B 4T0.00 kHz' Span 30 Mz,

Sweep 1.67 ms (1001 pts)

Occipied Bandw

Scale/Div 10.0 B

Occipied Bandw

Total Power

N66(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

e Frag: 17450
i

k. 100100

SVideo B 4T0.00 kHz' Span 30 Mz,

Sweep 1.67 ms (1001 pts)

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AT9
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SPORTON LAB.

FCC RF Test Report

Report No. : FG482618J

N66(20M)_CP-

OFDM_QPSK_Outer_Full_Mid_CH

up
= ign A

Ref Lyl Offset
Ref Value 3

#Video BW 620,00 kz*

N66(20M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Bideo BW 620,00 kHz'

Total Pover

BV Power

N66(25M)_CP-

OFDM_QPSK_Outer_Full_Mid_t

Bideo BW 810,00 kz'
e

Oooupied Bant
Total Pawer

Tra

xd

goCm?

Span 40 Mz
Sweep 127 ms (100 pts)

Span 40 MHz|
Sweep 1.27 ms (1001 pis)

CH

Span 50 MHz|
Sweep 1.00ms (1001 pis)

N66(20M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

[Spectrum Anaiyzer 1
(Occupied BW
KEYSIGHT It

Oczupied Bandwidth
13

Freq Eror
Mom

Tig: Fres fum
off

jHokd 100/100
(=3

Ref Lyl Offset

#Video BW 620,00 kHz'

N66(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

e Frag: 17450
jHokd 100/100
Rad) ]

Trig: Frea Raun
off

SVideo B 620,00 kHz'

Total Power

N66(25M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

Occipied Bandw

e Frag: 17450
i

k. 100100

SVideo B 910,00 kHz"

Sweep1.27ms

Span 40 Mz
Sweep 1.27 ms (1001 pts)

Span 50 MHz|
Sweep 1.00ms (1001 pts)

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AT9
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SPORTON LAB.

FCC RF Test Report

Report No. : FG482618J

N66(25M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

up
= ign A

Center 174500 GHz
[#Res BIW 300.00 kHz

#Video BW 810,00 kz* Span 50 MHz|

Sweep 1.00ms (1001 pts)

Oooupied Bandwidth

N66(30M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Bideo BW 810,00 kz' Span B0 MHz|

Sweep 1.00ms (1001 pis)

Total Pover

BV Power

N66(30M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Bideo BW 810,00 kz' Span B0 MHz|

[#Res BW 300,00 kHz Sweep 1.00ms (1001 pis)

Oooupied Bant
Total Pawer

Tra

xd

goCm?

N66(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

[Spectrum Anaiyzer 1
(Occupied BW

KEYSIGHT Ino

Scale/Div 10.0 B

Scale/Div 10.0 B

ut @ [Tig:Fres fum
off

jHokd 100/100
(=3

Ref Lyl Offset

#idso BIW 910,00 khz' Span

p
Sweep 1.00ms

N66(30M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

e Frag: 17450
jHokd 100/100
Rad) ]

Trig: Frea Raun
off

SVideo B 910,00 kHz" Span 60 Mz,

Sweep 1.00 ms (1001 pts)

Total Power

N66(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

e Frag: 17450
i

k. 100100

SVideo B 910,00 kHz" Span 60 Mz,

Sweep 1.00 ms (1001 pts)

Occipied Bandw

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : IHDT56AT9
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samanss. FCC RF Test Report Report No. : FG482618J

N66(35M)_CP- N66(35M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer 1

Ocaipied W

KEYSIGHT it @ TigFresRun
Cor off

?
Ao

upl
> in

Ref Lyl Offset Ref Lyl Offset
Ref Value 3 0 Ref Vall

#Video BW 1.1000 MHZ' : Span 70 Mz 7450 : #ideo BIV 1.1000 MHz' S
Sweep 1.00ms (100 pts) 2 X Sweep 1.00ms

N66(35M)_CP-OFDM_64 N66(35M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH
Specinum

Trig:Frea Fun e Frag: 17450
off jHokd 100/100
Rad) ]

Scale/Div 10.0 B

#¥ideo BW 1.1000 MHz" Span 70 MHz| 0 #ideo BW 1.1000 MHz" Span TOMH,
Sweep 1.00ms (1001 pis) R Sweep 1.00ms (1001 pts)

Total Pover Total Power

BV Power

N66(40M)_CP- N66(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

e Frag: 17450
i

k. 100100

Center 174500 Gz #¥ideo BW 1.3000 MHz" Span B0 MHz| #Video BW 1.3000 MHz"
Sweep 1.00ms (1001 pis) Sweep 1.00ms (1001 pts)

Occipied Bandw

Total Pover

Sporton International Inc. (ShenZhen) Page Number 1 A5-12 of 23
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SPORTON LAB.

FCC RF Test Report

Report No. : FG482618J

N66(40M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

?
Ao

upl
> in

Ref Lyl Offset
Ref Value 3

Center 174500 GHz
[#Res BIW 430.00 kHz

#Video BW 1.3000 MHz' Span B0 MhHz|

Sweep 1.00ms (1001 pts)

Ocoupied Bandwidth

N66(45M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

#Video BW 1.3000 MHz" Span 90 MKz

Sweep 1.00ms (1001 pis)

Total Pover

BV Power

N66(45M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

#Video BW 1.3000 MHz" Span 90 MKz

[4Res B 470.00 kHz Sweep 1.00ms (1001 pis)|

Oooupied Bandui
[

Total Pover

Tra
xdf

goCm?

N66(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

[Spectrum Anaiyzer 1
(Occupied BW

KEYSIGHT it T Fee o

Ref Lyl Offset
Ref Vall

#ideo BIV 1.3000 MHz"
Sweep 1.00ms

N66(45M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

e Frag: 17450
jHokd 100/100
Rad) ]

Trig: Frea Raun
off

#Video BW 1.3000 MHz" Span 90 Mz,

Sweep 1.00ms (1001 pts)

Total Power

N66(45M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

e Frag: 17450
i

k. 100100

Scale/Div 10.0 B

Center 1.74500 GHz #Video BW 1.3000 MHz"

#Res BW 470.00 kHz

Span 00 Mz
Sweep 1.00ms (1001 pts)

2Matics v

Occipied Bandw
4

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
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samanss. FCC RF Test Report Report No. : FG482618J
Conducted Spurious Emissions
NR SCS Bandwidth Freq g .
Band (kHz) (MHz) Arfcn (MHz) Modulation RB Result Verdict
DFT-s-OFDM
66 15 5 342500 17125 BPSK 1@0 see graph
66 15 5 342500 17125 DFT-s-OFDM 1@0 see graph PASS
BPSK
DFT-s-OFDM
66 15 5 342500 17125 QPSK 1@0 see graph
66 15 5 342500 17125 DFT-s-OFDM 1@0 see graph PASS
QPSK
66 15 5 349000 17450 ~ DFT-S-OFDM 1@0 see graph
BPSK
66 15 5 349000 1745.0 DFT;P'SOE OM 1@0 see graph PASS
DFT-s-OFDM
66 15 5 349000 1745.0 QPSK 1@0 see graph
66 15 5 349000 17450 ~ DFT-S-OFDM 1@0 see graph PASS
QPSK
DFT-s-OFDM
66 15 5 355500 17775 BPSK 1@0 see graph
66 15 5 355500 17775 DFT-s-OFDM 1@0 see graph PASS
BPSK
DFT-s-OFDM
66 15 5 355500 17775 QPSK 1@0 see graph
66 15 5 355500 17775 DFT-s-OFDM 1@0 see graph PASS
QPSK
66 15 25 344500 17225 DFT-s-OFDM 1@0 see graph
BPSK
66 15 25 344500 17225 DFT;;SE DM 1@0 see graph PASS
DFT-s-OFDM
66 15 25 344500 1722.5 QPSK 1@0 see graph
66 15 25 344500 1722.5 DFT-s-OFDM 1@0 see graph PASS
QPSK
66 15 25 349000 17450  DFT-S-OFDM 1@0 see graph
BPSK
66 15 25 349000 1745.0 DFTE;SP'SOKF DM 1@0 see graph PASS
DFT-s-OFDM
66 15 25 349000 1745.0 QPSK 1@0 see graph
66 15 25 349000 1745.0 DFT-s-OFDM 1@0 see graph PASS
QPSK
66 15 25 353500 1767.5 DFT-s-OFDM 1@0 see graph
BPSK
66 15 25 353500 1767.5 DFT;;;E OM 1@0 see graph PASS
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samanss. FCC RF Test Report Report No. : FG482618J

DFT-s-OFDM
66 15 25 353500 1767.5 QPSK 1@0 see graph
66 15 25 353500 1767.5 DFT-s-OFDM 1@0 see graph PASS
QPSK

66 15 45 346500 1732.5 DFT-s-OFDM 1@0 see graph
BPSK

66 15 45 346500 17325 DFT;;’E OM 1@0 see graph PASS

DFT-s-OFDM

66 15 45 346500 17325 QPSK 1@0 see graph

66 15 45 346500 17325 DFT-s-OFDM 1@0 see graph PASS
QPSK

66 15 45 349000 17450 ~ DFT-S-OFDM 1@0 see graph
BPSK

66 15 45 349000 1745.0 DFT;;SE OM 1@0 see graph PASS

66 15 45 349000 17450 ~ DFT-S-OFDM 1@0 see graph
QPSK

66 15 45 349000 1745.0 DFT-s-OFDM 1@0 see graph PASS
QPSK

66 15 45 351500 1757.5 DFT-s-OFDM 1@0 see graph
BPSK

66 15 45 351500 1757.5 DFTE;SP'SIE OM 1@0 see graph PASS

DFT-s-OFDM

66 15 45 351500 1757.5 QPSK 1@0 see graph

66 15 45 351500 17575 DFT-s-OFDM 1@0 see graph PASS
QPSK
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